



Report No. : A01JCS0063401

Page 1 of 4

Case No. : A01JCS00634

Applicant : Zhejiang Runyang new material technology INC.

Address : No. 9 Changxing Avenue, Lijiexiang Town, Changxing County, Huzhou, Zhejiang province, China

Sample Information: The following sample and sample information was submitted by the behalf of the client

Sample Name	30140XPE	Sample No.	A01JCS0063401
Brand	/	Date of Production	/
Specification	30 times 14mm	Manufacture	/
Quantity	5pieces	Address of Manufacture	/
Sample Status	Normal	Other information	The report shall reflect accurate R-values, and the data must be presented in imperial units

Sample Received Date : 2026.02.26

Sample Testing Period : 2026.02.26~2026.03.06

Judgment Criteria : /

Test Item : See next page for details

Test Conclusion : After testing, the test item is reported with measured values without judgment.

Edited by: Zhangnan

Reviewed by: Lin Kai

Approved by: Chen Qian

Date : 2026.03.09



Authorized Signatory
Inspection & Testing Services

No.319741433

Centre Testing International (Suzhou) Co., Ltd

No.3286, Chengyang Road, Xiangcheng District, Suzhou, Jiangsu, China

Test Report

Report No: A01JCS0063401

Page 2 of 4

Test Item & Test Method

1. Thermal resistance

ASTM F3340-2022 Standard Test Method for Thermal Resistance of Camping Mattresses Using a Guarded Hot Plate Apparatus

*** To be continued ***



Test Report

Report No: A01JCS0063401

Page 3 of 4

No.	Test Item	Unit	Technical Requirement	Test Result	Individual Conclusion
1	Thermal resistance	RSI	K m ² /W	RSI-0.402	/
		R	F ft ² h/Btu	R-2.3	

To be continued



Test Report

Report No: A01JCS0063401

Page 4 of 4

Photo of the sample



A01JCS0063401

1. The report without the signature of the approver, the special seal for inspection and testing, and the report saddle seal, or with alterations, as well as copies of the report without the red special seal for inspection and testing, shall be deemed invalid.
2. Without the approval of our company, partial reproduction or partial citation of this report is not allowed.
3. The samples and sample information are provided by the applicant, who is responsible for their authenticity. CTI has not verified their authenticity.
4. The test results in this report are only responsible for the tested samples.
5. Do not use the test results for improper promotion without authorization.
6. If there are any objections to the test results, they should be raised within 7 working days from the date of receiving the report, and will not be accepted after the deadline.
7. Scan the QR code on the homepage of the report or log in to the official website <https://mycti.cti-cert.com> Enter the report number and report homepage verification code to check the authenticity of the report; If you have any questions, please contact email: info@cti-cert.com.
8. If the CMA logo is not affixed, the data results issued in this report are only for scientific research, teaching, internal quality control of enterprises, product development and other purposes, and do not have a certification effect on society.

*** End of Report ***